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                               JDBS-5-M Belt & Disc Sander – Exploded View  
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                                       JDBS-5-M Belt & Disc Sander – Parts List 

Index No. Part No. Description Size Qty 

1 ................ JDBS5-1 .................... Screw and Flat Washer Assembly ........................... M6x18 ........................... 2 
2 ................ JDBS5-2 .................... Rubber Feet .............................................................  ...................................... 4 
3 ................ JDBS5-3 .................... Screw and Flat Washer Assembly ........................... M4x12 ........................... 4 
4 ................ JDBS5-4 .................... Baseplate .................................................................  ...................................... 1 
5 ................ JDBS5-5 .................... Base.........................................................................  ...................................... 1 
6 ................ JDBS5-6 .................... Switch Baseplate .....................................................  ...................................... 1 
7 ................ JDBS5-7 .................... Screw   ..................................................................... M5x10 ........................... 2 
8 ................ JDBS5-8 .................... End Shield ...............................................................  ...................................... 1 
9 ................ JDBS5-9 .................... Wave Washer .......................................................... Ø35 ............................... 1 
10 .............. JDBS5-10 .................. Capacitor ................................................................. 8uF/450V ...................... 1 
11 .............. JDBS5-11 .................. Switch ......................................................................  ...................................... 1 
12 .............. JDBS5-12 .................. Screw and Flat Washer Assembly ........................... M4x8 ............................. 2 
13 .............. JDBS5-13 .................. Stator .......................................................................  ...................................... 1 
14 .............. JDBS5-14 .................. rubber protection part ..............................................  ...................................... 1 
15 .............. JDBS5-15 .................. Power cord and Plug ...............................................  ...................................... 1 
16 .............. JDBS5-16 .................. Capacitor Support ....................................................  ...................................... 1 
17 .............. JDBS5-17 .................. Hex Nut .................................................................... M8 ................................. 2 
18 .............. JDBS5-18 .................. Hex Nut .................................................................... M6 ................................. 1 
19 .............. JDBS5-19 .................. Belt Protection Plate ................................................  ...................................... 1 
20 .............. JDBS5-20 .................. Rotor ........................................................................   ..................................... 1 
21 .............. JDBS5-21 .................. Screw ....................................................................... M4x8 ............................. 1 
22 .............. JDBS5-22 .................. Limit plate ................................................................  ...................................... 1 
23 .............. JDBS5-23 .................. Flat Washer ............................................................. Ø4 ................................. 2 
24 .............. JDBS5-24 .................. Screw ....................................................................... M4x10 ........................... 2 
25 .............. JDBS5-25 .................. Locking Handle ........................................................  ...................................... 1 
26 .............. JDBS5-26 .................. Belt Protection Guard ..............................................  ...................................... 1 
27 .............. JDBS5-27 .................. Belt Support Cover ..................................................  ...................................... 1 
28 .............. JDBS5-28 .................. Sanding Belt 100# ................................................... 1”x30” ............................ 1 
29 .............. JDBS5-29 .................. Driven Wheel ...........................................................  ...................................... 2 
30 .............. JDBS5-30 .................. External Circlip......................................................... D15 ............................... 2 
31 .............. JDBS5-31 .................. Bearing .................................................................... 6202-RZ ........................ 4 
32 .............. JDBS5-32 .................. Driven Shaft .............................................................  ...................................... 1 
33 .............. JDBS5-33 .................. Screw ....................................................................... M6x8 ............................. 1 
34 .............. JDBS5-34 .................. Screw with Washer .................................................. M5x16-Left .................... 1 
35 .............. JDBS5-35 .................. Flat Washer ............................................................. Ø4 ................................. 2 
36 .............. JDBS5-36 .................. Driving Wheel ..........................................................  ...................................... 1 
37 .............. JDBS5-37 .................. Screw ....................................................................... M6x10 ........................... 3 
38 .............. JDBS5-38 .................. Hex Bolt ................................................................... M10x25 ......................... 1 
39 .............. JDBS5-39 .................. Belt Support .............................................................  ...................................... 1 
40 .............. JDBS5-40 .................. Screw ....................................................................... M6x20 ........................... 1 
41 .............. JDBS5-41 .................. Belt Work Table .......................................................  ...................................... 1 
42 .............. JDBS5-42 .................. Flat Washer ............................................................. Ø 8 ................................ 1 
43 .............. JDBS5-43 .................. Locking Handle Assembly .......................................  ...................................... 1 
44 .............. JDBS5-44 .................. Shaft Guard .............................................................  ...................................... 1 
45 .............. JDBS5-45 .................. Spring ......................................................................  ...................................... 1 
46 .............. JDBS5-46 .................. Hex Nut .................................................................... M10 ............................... 1 
47 .............. JDBS5-47 .................. Fixed Plate ...............................................................  ...................................... 1 
48 .............. JDBS5-48 .................. Spring ......................................................................  ...................................... 1 
49 .............. JDBS5-49 .................. Adjustable Handle ...................................................  ...................................... 1 
50 .............. JDBS5-50 .................. Self-Tapping Screw ................................................. ST4.2x16 ...................... 4 
51 .............. JDBS5-51 .................. Cylindrical Pin .......................................................... Ø3x20 ........................... 1 
52 .............. JDBS5-52 .................. Adjustable Shaft ......................................................  ...................................... 1 
53 .............. JDBS5-53 .................. Spring ......................................................................  ...................................... 1 
54 .............. JDBS5-54 .................. Flat Washer ............................................................. Ø 5 ................................ 2 
55 .............. JDBS5-55 .................. Split Washer ............................................................ Ø 3.5 ............................. 1 
56 .............. JDBS5-56 .................. Vacuum connector ....................................................  ...................................... 1 
57 .............. JDBS5-57 .................. Guide .......................................................................  ...................................... 1 
58 .............. JDBS5-58 .................. Lock Washer ............................................................ Ø 4 ................................ 1 
59 .............. JDBS5-59 .................. Screw and Flat Washer Assembly ........................... M4x6 ............................. 1 
60 .............. JDBS5-60 .................. Miter Gauge Knob ...................................................  ...................................... 1 
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Index No. Part No. Description Size Qty 

61 .............. JDBS5-61 .................. Hex Nut .................................................................... M4 ................................. 4 
62 .............. JDBS5-62 .................. Miter Gauge .............................................................  ...................................... 1 
63 .............. JDBS5-63 .................. Mitre Joint pole ........................................................  ...................................... 1 
64 .............. JDBS5-64 .................. Disc Work Table ......................................................  ...................................... 1 
65 .............. JDBS5-65 .................. Flat Washer ............................................................. Ø 6 ................................ 2 
66 .............. JDBS5-66 .................. Lock Handle .............................................................  ...................................... 2 
67 .............. JDBS5-67 .................. Screw with Washer .................................................. M4x8 ............................. 3 
68 .............. JDBS5-68 .................. Screw with Washer .................................................. M6x16 ........................... 1 
69 .............. JDBS5-69 .................. Lock Nut................................................................... M4 ................................. 2 
70 .............. JDBS5-70 .................. Disc ..........................................................................  ...................................... 1 
71 .............. JDBS5-71 .................. Disc End Shield .......................................................  ...................................... 1 
72 .............. JDBS5-72 .................. Screw and Flat Washer Assembly ........................... M4x153 ......................... 4 
73 .............. JDBS5-73 .................. 38mm Adapter .........................................................  ...................................... 1 
74 .............. JDBS5-74 .................. Screw ....................................................................... M4x12 ........................... 2 
75 .............. JDBS5-75 .................. Sanding Paper ......................................................... 5” ................................... 1 
76 .............. JDBS5-76 .................. strain relief plate 1 ...................................................  ...................................... 1 
77 .............. JDBS5-77 .................. strain relief plate 2 ...................................................  ...................................... 1 
78 .............. JDBS5-78 .................. screw ....................................................................... M4x18 ........................... 2 
 
 .................. JET-92 ....................... Jet Logo (not shown) ............................................... 92x38mm ...................... 1 
 ..................  .................................. ID Label (not shown) ...............................................  ...................................... 1 
 ..................  .................................. Motor Label (not shown) ..........................................  ...................................... 1 
 ..................  .................................. Warning Label (not shown) ......................................  ...................................... 1 

 

                                                            Wiring Diagram for JDBS-5-M  
10000470M……………..….. ~ 230V, 50Hz 

 

 

 


